



NATIONAL BUILDING MATERIAL LAB

& steel's testing laboratory

APPROVED BY BUREAU OF INDIAN STANDARDS (BIS)

(ISO 9001:2015, ISO :14001:2015 ISO : 18001: 2007 CERTIFY LAB)

Approved by Govt. of India

TEST REPORT

To,
Laxmi sales
Fafadih Timber Market ,Raipur (C.G.)

T.R. No. :- NBML/WCH/2752/2023
Date of Issue :- 01.01.2024
Page No. :- 01 of 01

Samples Description :- lead Tin Sulphide
No. of Samples :- 1 Nos
Quantity Of Sample :- 7 gm Approx.
Date of Samples Received :- 22.12.2023
Test Carried out on :- 26.12.2023

Customer's Ref. No. & Date :- Date:- Nil
Our Ref. No. :- SRAF NO. NBML/2752/2023
Test Method :- Wet Analysis
Sample Condition :- Pulverised Powder

CHEMICAL ANALYSIS:-

| Sr. No. | Sample ID | lead Tin Sulphide % |
|---------|-------------------|---------------------|
| | - | Purity |
| 1 | lead Tin Sulphide | 99.01% |

END OF TEST REPORT


Checked by




Authorised Signatory
Naveen Kumar Baghel

NABL ACCREDITED & BIS CERTIFIED LABORATORY

Conditions :

1. The Result listed refer only to tested samples & applicable parameter Endorsement of product is neither interred nor implied. 2. The use of report for arbitration ,publicity & evidence in legal dispute is forbidden except with prior written consent of NBML Lab. 3. All disputes are subject to Raipur jurisdiction 7 days correction to this report invalidates this report. 4. Sample will be destroyed after 90-days from the date of test report unless otherwise Specified.

Lab Office Address : Raipur-Bilaspur road,Urkura Chouk, (Venu Petrol Pump),Urkura Nagar, Beside Akashwani Radio Station, Rawabhata Village, Raipur-493221, Website :- www.nbmlab.com, Email ID:- nbml2017@gmail.com, Contact No:- +91 9285284469,+91 9993493802